CROMMELINS’

MACHINERY

2016 PARTS CATALOGUE

April 2016

CROMTECH OUTBACK™
PORTABLE INVERTER GENERATOR
CTG2500i




CROMMELINS

MACHINERY

INDEX
CATEGORY PAGE
FOL1/ Crankcase ASSEMDIY . ... e e e e e e e e e e e 1
FO12 / Crankcase Cover ASSEMDIY ... e e e e e 2
FO13/ Cylinder Head ASSEMDBIY ... ..o e e e 3
FO14 / Cylinder HEAd COVEN ASSY ... ..t ittt e et e et e e et e et e et e e eeans 4
FO2 / Valve System AsSSembBly ..o e 5
FO4 / Crankshaft Rod & Piston ASSEMDBIY....... ..o e e, 6
FO9 / Carburetor ASSEMDBIY ... oeii i e 7
F10 / Air Cleaner ASSEMDIY ... e e e e e e e e 8
F31 / Electrical Generating ASSEMDBIY ... it e e e e e e e 9
F32 / Exhaust System ASSembly ... e 10
F33/ Starting System AsSSembBIY ... 11
F35 /7 Cooling System ASSEMDIY ...t e e 12
F35/ Cooling System ASSEMDIY ....uii e e 13
F36 / Control System ASSEMDIY ... e 14
F36 / Control System ASSEMDIY ...t e e 15
F37 / Fuel Supply System Assembly ..........co oo 16
F37 / Fuel Supply System Assembly ...........o oo 17
F38 /7 Outer Cover ASSEMDIY ...... e e 18
F38 /7 0uter Cover ASSEMDBIY ... e 19
F39/ Base Plate ASSEMDIY ... e e e 20
FAQ / StiCker and DECAI ........i ittt e e e e 21

R Y Ao o1 <YYo | [T 21



CROMMELINS rese !

MACHINERY April 2016

FO11 / CRANKCASE ASSEMBLY

'LZ".' PART NO DESCRIPTION QrY

1 [LH148F011100A CRANKCASE SET 1
2 LH142F012001 DOWEL PIN 8X12 4
3 |GB/T27619946204C3  |ROLLING BEARING 6204C3 1
4 [LH142F012009 O-RING 28X2.5 :

LH142F012200 OIL LEVEL SENSOR SET 1
) GB/T57891986M6x12 FLANGE BOLT M6X12 2
7 LH1000i365000 ENGINE GROUNDED LINE 1
8 LH148F011001 OIL SEAL 20X32X5 1




CROMMELINS

Page 2

MACHINERY April 2016
FO12 / CRANKCASE COVER ASSEMBLY
1
'LZ".' PART NO DESCRIPTION QrY
1 |LH148F012101A CRANKCASE COVER 1
2 GB/T57871986M6x20 FLANGE BOLT M6X20 7
3 LH142F012100 OIL SEAL 20X35X5 1
4 LH142F012004 OIL SEAL 15X2.5 1
5 LH142F012003 OIL FILTER PLUG 1
6 GB/T27619946204C3 ROLLING BEARING 6204C3 1
7 GB/T97120028 WASHER 8 2
8 LH148F012102 PUDDLE OIL GEAR SHAFT 1
9 LH148F012200 PUDDLE OIL GEAR SET 1
10 |GB/T894119868 SHAFT CLIP 8 1




CROMMELINS

Page 3

MACHINERY April 2016

FO13 / CYLINDER HEAD ASSEMBLY
'LEOM PART NO DESCRIPTION Qry

1 LH148F013100A CYLINDER HEAD SET 1

2 |GB/T57891986M6x50 | FLANGE MéX50 4

3 LH142F011200 SPARK PLUG - A5RTC (TORCH) 1

4 LH142F011003 STUD BOLT, EXHAUST PIPE 2

5 LH148F013001 STUD BOLT, CARBURETOR 2

6 LH148F013002 GASKET, CYLINDER HEAD 1




CROMMELINS

Page 4

MACHINERY April 2016

FO14 / CYLINDER HEAD COVER ASSEMBLY
';EOM PART NO DESCRIPTION Qry

1 LH148F014101 CYLINDER HEAD COVER 1

2 GB/T57891986M6x16 FLANGE BOLT Mé6X16 4

3 LH148F014004 VENT PIPE 1

4 LH148F014003 GASKET, CYLINDER HEAD COVER 1

5 QC/T6211999Q671B10 CLIP Q671B10 2




CROMMELINS

Page 5

MACHINERY April 2016
FO2 / VALVE SYSTEM ASSEMBLY
ﬁ/ﬂ
'LZ".' PART NO DESCRIPTION QrY
1 |LH148F021000A CAMSHAFT SET ]
2 LH148F020001 VALVE TAPPET 2
3 LH148F020002 VALVE LIFTER 2
4 LH148F020009 VALVE ROCKER ARM SHAFT 1
5 LH148F022000 VALVE ROCKER ARM SET 2
6 LH148F020008 VALVE KEY 2
7 LH148F020007 VALVE SPRING RETAINER 2
8 LH148F020005 VALVE OIL SEAL 1
9 [LH148F020006 VALVE SPRING )
10 |[LH148F020004 EXHAUST VALVE 1
11 [LH148F020003 INTAKE VALVE




CROMMELINS

MACHINERY

FO4 / CRANKSHAFT CONNECTING ROD & PISTON ASSEMBLY

Page 6

April 2016

ITEM

NO. PART NO DESCRIPTION QTY
1 [LHT48F040005A PISTON RING (SET OF 3 RINGS) 1
4 |LH148F040002A PISTON 1
5 [LH148F040004 PISTON PIN CIRCLIP 2
6 |LH148F040003 PISTON PIN 1
7 [LH148F040300A ROD ASSY 1
8 [LH148F040100A CRANKSHAFT SET 1
9 |LH142F040001 WOODRUFF KEY 1




CROMMELINS

Page 7

MACHINERY April 2016

FO9 / CARBURETOR ASSEMBLY
':fo"f‘ PART NO DESCRIPTION QrY

1 LH148F091100A CARBURETOR SET 1

2 GB9074588M3x6 SCREW AND WASHER M3X6 2

3 LH148F091001 OUTER COVER, STEPPER MOTOR 1

4 GB90741988Fst5x15 SCREW AND WASHER ST5X15 1

5 LH1000i370007 CLIP 1

6 LH148F090001 FRONT GASKET, ADAPTER 1

7 LH148F090002 ADAPTER 1

8 LH148F090003 REAR GASKET, ADAPTER 1

9 LH148F091200 STEPPER MOTOR SET 1




CROMMELINS

Page 8

MACHINERY April 2016
F10 / AIR CLEANER ASSEMBLY
g

';E)M PART NO DESCRIPTION Qry

1 LH148F100003 FUEL TANK CUSHION 1 1

2 LH148F100004 FUEL TANK CUSHION 2 1

3 |GB/T617712000M6 FLANGE NUT Mé - 390mm/pc 2

4 LH148F100001 SPONGE ELEMENT 1

5 GB/T57891986M6x18 FLANGE BOLT M6X12 2

6 LH148F101000 AIR CLEANER SET 1




CROMMELINS

Page 9

MACHINERY April 2016

F31 / ELECTRICAL GENERATING ASSEMBLY
'LZ".' PART NO DESCRIPTION QrY

1 |GB/T617722000M12¢125  |FLANGE NUT M12X12.5 1

2 LH2500i311100 ROTOR SET 1

3 |GB/T57891986M5%30 FLANGE BOLT M5X30 2

4 LH2500i311200 230V/50HZ STATOR SET 1

5 LH2000i312000 PICKUP COIL ASSY 1

6 GB/T57891986M5%x16 FLANGE BOLT M5X16 2

7 |LtH2000i313000 IGNITION COIL SET 1

8 |GB/T57891986M6x18 FLANGE BOLT M6X18 2




CROMMELINS

Page 10

MACHINERY April 2016

F32 / EXHAUST SYSTEM ASSEMBLY
'LZ".' PART NO DESCRIPTION QrY

1 |LtH1000i320001 EXHAUST PIPE GASKET - W/O ASBESTOS 1

2 GB/T57891986M6x%x 12 FLANGE BOLT M6X12 2

3 [LH2000i321000 MIFFLER ASSY. 1

4 |GB/T617712000M6 NUT M6 2

5 LH2000i321018 FLAME RETARDANT ELEMENT 1

7 LH2000i321019 LOCK CAP, FLAME RETARDANT ELEMENT 1

8 |JB/T8870199932 HOSE CLAMP 32 1




CROMMELINS

Page 11

MACHINERY April 2016

F33 / STARTING SYSTEM ASSEMBLY
';E)M PART NO DESCRIPTION Qry

1 |GB/T57891986M6x16  |FLANGE BOLT M6X16 3

2 LH2000i331000 RECOIL STARTER DISC SET 1

3 LH2000i331301 RECOIL STARTER HANDLEBAR 1

4 LH2000i331302 RECOIL STARTER HANDLEBAR COVER 1

5 GB/T57891986M6x12 FLANGE BOLT M6X12 2

6 LH2000i330001 RECOIL STARTER DRIVING DISC 1




CROMMELINS Page 12

MACHINERY April 2016

F35 / COOLING SYSTEM ASSEMBLY




CROMMELINS

Page 13

MACHINERY April 2016
F35 / COOLING SYSTEM ASSEMBLY
'LZN.‘ PART NO DESCRIPTION QrY
1 |cB90741888s142x12 SCREW AND WASHER ST4.2X12 7
2 LH2000i350003 PRESSING LINE PLATE 2
3 |GB/T57891986Méx16 FLANGE BOLT M6X16 4
4 LH2000i351000 FRONT AIR INLET COVER SET 1
5 [LH2000i350002 WIND SCOOPER ]
6 LH2000i352000 FRONT COVER, UPPER MUFFLER - WITH REFLECTING 1
7 GB/T57891986M6x12 FLANGE BOLT M6X12 5
8 |GB907419885T5x15 SCREW AND WASHER ST5X15 7
9 LH2000i353000 REAR COVER, LOWER MUFFLER - WITH REFLECTING 1
10 [LH2000i355000 REAR COVER, REAR FAN - WITH REFLECTING 1
11 LH2000i354000 MIDDLE COVER, REAR FAN - WITH REFLECTING 1
12 |GB/T617722000M10x125 FLANGE NUT M10X1.25 1
13 [GB/T9712002105x20x2 WASHER 10.5X20X2 1
14 |LH1000i350006 REAR FAN 1
15 [LH2000i350001 FRONT FAN 1




Page 14

CROMMELINS

MACHINERY April 2016

F36 / CONTROL SYSTEM ASSEMBLY




CROMMELINS

Page 15

MACHINERY April 2016
F36 / CONTROL SYSTEM ASSEMBLY
'LE)"{‘ PART NO DESCRIPTION QrY
1 LH2500i361001A 230V EU CONTROL PANEL (EN) DUPLEX SOCKET WITH USBSOCKET 1
2 GB/T845FHst42x95 SCREW ST4.2X9.5 8
3 LH1000i361700 EUROPE AC SOCKET SET 8
4 GB/T8192000M4x14 SCREW M4X14 1
5 LH2000i361200 AC SOCKET GROUNDED CONNECTING LINE 1
6 LH1000i360002 KNIRLED NUT M5 1
7 GB/T617712000M5 FLANGE NUT M5 1
8 LH2000i361300 AC SOCKET CONNECTING LINE 2
9 LH2000i367000 DUAL USB SOCKET 1
10 [|LH1000i361300 SMART THROTTLE SWITCH SET 2
11 LH2000i361400 MAIN SWITCH 2
12 LH2000i365000 CIGARETTE SOCKET 1
13 |LH2000i366000 CHARGING UNIT 1
14 |GB90741988(F)st5x15 SCREW AND WASHER ST5X15 1
15 |LH2000i361600 INDICATOR LIGHT TCI SET 1
16 |GB/T61702000M4 HEXAGON NUT M4 1
17 |GB/T57891986M5x%x 16 BOLT M5X16 1
18 LH1000i361400 AC SOCKET GROUNDED LINE SET 1
19 LH2000i360001 CABLE PROTECTIVE HOSE 1
20 |LH2000i363000 CABLE ASSY 1
21 LH2500i362100A 230V INVERTER SET PARALLEL 1
22 |GB/T57871986M6x20 BOLT M6X20 1
23 LH1000i362001 SHOCK ABSORBING RUBBER BLOCK, INVERTER 2
24 LH2000i360002 NYLON STRIP 9
25 LH1000i361900 RESET SWITCH 1
26 |LH1000i368000 AC SOCKET SET 1
27 LH2000i364200 CLIP 1
28 LH1000i364001 PRESS PLATE, STOP SWITHC 1
29 |GB/T845FHST42X95 CROSS RECESSED PAN HEAD TAPPING SCREW ST5X20 1
30 [LH2500i361004E CONTROL PANEL DECAL 1
31 GB/T8482002 GASKET 4X8X0.5 2
32 |GB/T931987 SPRING RING 4 2
33 |LH2000i383003 CHOKE CABLE 1




CROMMELINS

MACHINERY

F37 / FUEL SUPPLY SYSTEM ASSEMBLY




CROMMELINS

Page 17

MACHINERY April 2016
F37 / FUEL SUPPLY SYSTEM ASSEMBLY
';Eo"f‘ PART NO DESCRIPTION QrY
1 LH1000i374300 FUEL TANK CAP SET 1
2 LH2000i371001 GASKET, FUEL TANK PORT 1
3 LH1000i374100 FUEL FILLING STRAINER ASSY. 1
4 LH2000i371100A FUEL TANK SET (EPA CERTIFIED) 1
5 LH2000i370001A OUTLET PIPE, FUEL TANK (EPA CERTIFIED) 2
6 |QC/T6211999Q671885 |CLIP Q671B8.5 2
7 LH1000i374200 FUEL OUTLET STRANER ASSY. 1
8 |QC/T6211999Q671B10 |CLIP Q671810 ]
9 LH1000i373000 FUEL SWITCH ASSY. 1
10 |GB/T845FHST42x13 TAPPING SCREW ST 4.2X13 2
11 LH2000i370002A FUEL INLET PIPE, CARBURETOR (EPA CERTIFIED) 1
12 |ac/me211999Q67388  |cLiP Q67388 ]
13 |LH200i370003 MAIN SWITCH ]
14 |GB9074588Mdx12 LC;RQS()]SE RECESSED PAN HEAD TAPPING SCREW AND PLAIN WASHER SET ST 1
15 |LH1000i370008 STOP COVER ]




Page 18

CROMMELINS

MACHINERY April 2016

F38 / OUTER COVER ASSEMBLY




CROMMELINS

Page 19

MACHINERY April 2016
F38 / OUTER COVER ASSEMBLY
'LE)"{‘ PART NO DESCRIPTION QrY
1 GB/T907411988M5x12 SCREW M5X12 18
2 LH2000i385100 AIR INTAKE COVER 1
3 LH2000i383100AYL RIGHT OUTER COVER WITH CIG SOCKET YELLOW 1
4 |GB/T61702000M3 HEXAGON NUT M3 2
5 LH1000i381004 CLIP NUT M5 6
6 LH2000i383003 CHOKE CABLE 1
7 |LH2000i381002 MOUNTING ABSORB CUSION 3, FUEL TANK 2
8 LH2000i381003 CYLINDER HEAD COVER CUSION 1
9 LH2000i382001AYL SPARK PLUG COVER YELLOW 1
10 [LH1000i385003 SEAL RING (575mm/pc) 1
11 LH2000i386100 MUFFLER OUTER COVER 1
12 |GB/T907411988M5x15 SCREW M5X15 4
13 |LH2000i381100AYL LEFT OUTER COVER YELLOW 1
14 |LH2000i384001AYL OIL FILLING COVER YELLOW 1
15 |[LH1000i384002 BOLT M6X13 1
16 |LH2000i380001AYL DRAINING FUEL COVER, CARBURETOR YELLOW 1
17 |LH2000i383002 SOUND-ABSORBING SPONGE (RIGHT) 1
18 |[LH2000i381001 SOUND-ABSORBING SPONGE (LEFT) 1
19 [LH2000i382003 SOUND-ABSORBING SPONGE (SPARK PLUG COVER) 1
20 [LH2000i384002 SOUND-ABSORBING SPONGE (OIL FILLING COVER) 1
21 LH2000i383001 LIMIT PLATE, RECOIL STARTER HANDLEBAR 1
22 |GB8231986 SCREW M3X10 2
23 |GB/T97120024 WASHER 4 2
24 |GB/T9319873 SPRING WASHER 3 2




Page 20
April 2016

MACHINERY

CROMMELINS

F39 / BASE PLATE ASSEMBLY

QTY

— (x| |- ]|~
T
<
L
(7p]
T
o
@)
o
o
2
)
L
Zz
O
Z
L —
= |3
= S %
O M L m
> < | < S
0 _nM/Ol_/ODu
Z = OMPMU
o = L= v
— 5L2PLNTR
= lw|[=|1O0[=|2[O|E[2]0
PTTB/VMSBCNT
mMUEMEEEEM
AHHEFIHHEHEE
0 | Yl
w | 2=155|2(3|0(3|&
Q|c|lO|l|la|l@c|lzc|lOo|Z|O
o |~ ©
< | % = ©
lo) o | © %) s
Z|o|lx|313]|2]3Z|el8]0o
S| o S S S
Plo|lo|®|X[s|0]|a|Q]|
-3 o~ | o~ o~ N
™| — — N <
Slo|o|lalalelale|(c]|s
DIl |||~
S|oIN|IK|[SIK|S|~]|S
S| S |[wvw|wvw|[S|wv|S|vo]| D
Q255|515
T || o faa)
=R E R ERE
e
wOl —|an|omw|t|wv]o|~N]|]o0]|o
= 2Z




CROMMELINS

Page 21

MACHINERY April 2016
F40 / STICKER AND DECAL
':fo"f‘ PART NO DESCRIPTION QrY
LH2000i400000 STICKERS (ONE SET) 1

F42 / ACCESSORIES

'LE)"{‘ PART NO DESCRIPTION QrY
1 LH2000i420001 SPARK PLUG SOCKET 1
2 LH2000i420002 SCREWDRIVER 1
3 LH1000i420003 ENGINE OIL POT 1
4 LH2000iYHO02 OWNER'S MANUAL 1




CROMMELINS’

MACHINERY

2016 PARTS CATALOGUE

CONTACT DETAILS

SPARE PARTS

(Ges 1300 554 524

Freecall Fax: 1800 636 281
spareparts@crommelins.com.au
139 Welshpool Rd, Welshpool WA 6106

SERVICE DEPARTMENT

(e (08)9350 5588
Fax: (08) 9350 5763

service@crommelins.com.au

139 Welshpool Rd, Welshpool WA 6106 (Rear)

CALL CENTRE
East Coast
1300 650 659
WA Metro
08 9350 5588
WA Regional
1800 655 588
New Sales Enquiries
sales@crommelins.com.au

CROMMELINS HEAD OFFICE
Western Australia
Phone: (08) 9350 5588
Fax: (08) 9451 6381
email@crommelins.com.au
www.crommelins.com.au
139 Welshpool Rd
Welshpool WA 6106



	Cover Page
	Index
	1) F011 CRANKCASE ASSY
	2) F012 CRANKCASE COVER ASSY
	3) F013 CYLINDER HEAD ASSY
	4)F014 CYLINDER HEAD COVER ASSY
	5) F02 VALVE SYSTEM ASSY
	6F04 CRANKSHAFT ROD-PISTON ASSY
	7) F09 CARBURETOR ASSY
	8) F10 AIR CLEANER ASSY
	9F31 ELECTRICAL GENERATING ASSY
	10) F32 EXHAUST SYSTEM ASSY
	11) F33 STARTING SYSTEM ASSY
	12) F35
	13) F35 COOLING SYSTEM ASSY
	14) F36
	15) F36 CONTROL SYSTEM ASSY
	16) F37
	17) F37 FUEL SUPPLY SYSTEM
	18) F38
	19) F38 OUTER COVER ASSY
	20) F39 BASE PLATE ASSY
	21) F40 & F42
	Back Page

